
September 2006 1L

Section L

Ball Return



2L September 2006

Index
No. Part No. Description
1. 11-001690-000 Hex Head Socket Cap

Screw

2. 11-190516-001 Washer

3. 10-385515-000 Spacer

4. 12-502303-000 Pulley Support Bracket

5. 12-502349-600 High Crown Pulley

6. 10-386071-000 Spacer- (1" X 3-5/16)

7. 11-170019-001 Self-Locking Nut (5/8-11)

8. 12-502340-000 Brush Clip Shaft

9. 11-230002-001 “X” Washer (5/32)

10. 12-50318-000 Brush Clip

11. 12-502319-000 Brush

12. 12-502346-000 Bushing

13. 11-002092-001 Hex Head Socket Cap
Screw (5/16-24 x 3/4")

14. 11-196014-001 High Collar Lockwasher
(5/16)

15. 10-191554-000 Flat Washer (11-32)

16. 12-502320-000 Ball Track (Pan)

17. 12-252377-000 Ball Wipe - Complete

18. 11-170011-001 Hex Nut Nylock (3/8-16)

19. 10-002101-001 Hex Head Socket Cap
Screw

20. 11-191018-001 Flat Washer (1/2)

21. 12-502458-000 Adjusting Bracket

22. 11-001344-001 Hex Head Cap Screw
(3/8-16 x 1")

23. 11-190522-001 Plain Washer

24. 11-132005-001 Heavy Hex Nut (3/8-18)

25. 12-502301-000 Accelerator Frame

26. 12-862042-000 Duster Cloth (Pkg. of 3)

27. 12-502424-000 Duster Pad

28. N.A. L.H. Frame and Pad
Assembly

N.A. R.H. Frame and Pad
Assembly

29. 11-530030-001 External Retaining Ring

30. 12-502353-000 Shaft

31. 11-002129-001 Hex Head Cap Screw
(3/8-16 x 2-1/4")

32. 11-002128-001 Hex Head Socket Cap
Screw (3/8-16 x 2")

33. 11-002132-001 Hex Head Socket Cap
Screw (3/8-16 x 3")

Ball Accelerator

Index
No. Part No. Description
34. 11-125204-001 Hex Jam Nut (3/8-16)

35. 11-102259-001 Headless Socket Set Screw
(3/8-16 x 2")

36. 11-140105-000 Square Nut (1/2-13)

37. 11-430013-000 Ball Bearing

38. 11-002001-000 Hex Head Socket Cap
Screw (1/4-20 x 5/8")

39. 11-191012-000 Flat Washer (5/16)

40. 12-502313-000 Front Support Bracket

41. 11-170007-001 Hex Nut Nylock (1/4-20)

42. 11-125009-001 Hex Nut (5/16-18)

43. 11-195015-000 Lockwasher (5/16)

44. 10-675001-000 Rubber Mount

90-675000-000 Black Rubber Pit Mount

45. 11-007182-000 Flat Head Socket Cap
Screw (1/4-20 x 3/4")

46. 12-502305-000 Track Support

47. 11-190515-001 Flat Washer

48. 11-125202-000 Hex Jam Nut (5/16-18)

49. N.A. Front Support Arm

50. 12-502304-000 Track Support

51. 11-170011-001 Hex Nut Nylock (3/8-16)

52. 12-502331-000 Spring

53. 12-502343-000 Spring Retainer

54. 12-502341-000 Channel Nut

55. 12-502345-000 Bumper Screw

56. 11-190010-001 Flat Washer (1/4)

57. 11-001348-001 Hex Head Cap Screw
(3/8-16 x 1-1/2")

58. 11-190527-000 Plain Washer

N.A. = No Longer Available



September 2006 3L

Ball Accelerator

1

2

2

3

4

5

6

7

8

9

10

11

12
13

14

15

16

17

18

1818

19

20

21

22

23

23

23

24

24

25

26

27

28

29

30

31

32

32

33

34

35

2

37

59

38

42

43
44

40
41

44

47

58

54

48
43

39

49

50
44

47

58

39

43

48

5157

41

53

52

41

45
55

56



4L September 2006

Index Part Number Description
1. 11-002129-001 Hex Head Cap Screw (3/8-16 x 2-1/4")

2. 11-078034-001 Round Head Socket Cap Screw (3/8-16 x 1")

3. 12-502338-000 Belt Shield

4. 11-195014-001 Lockwasher (1/4)

5. 11-081007-001 Hex Washer Self Tapping Screw (1/4 x 3/8")

6. 12-502301-000 Accelerator Frame

7. 12-502337-000 Cable Assembly

8. 11-611011-000 Large Strain Relief Bushing

9. 12-502336-010 Control Box

12-502335-000 Control Box Assembly

10. 11-017564-001 Round Head Slotted Cap Screw

11. 10-750619-001 3-Conductor Service Cord

12. 11-615502-000 Toggle Switch

13. 12-750033-000 Box Mounting Receptacle

14. 12-862830-000 Relay

15. 11-678601-000 Flush Base Connector

16. 11-107024-001 Screw

17. 11-679201-000 Connector Body

18. 11-170011-001 Hex Nut Nylock (3/8-16)

19. 12-502XXX-000 Motor Pulley (see chart on previous page)

20. 11-170009-001 Hex Nut Nylock (5/16-18)

21. 12-502308-000 Motor Plate

22. 11-190523-000 Plain Washer

23. 11-191012-001 Flat Washer (5/16)

24. 11-001263-001 Hex Head Cap Screw (5/16-18 X 7/8")

25. 12-502424-000 Duster Pad

26. N.A. Filter

27. 12-802059-003 Motor (1/4 hp  1425-1725 RPM)

12-802059-004 Accelerator Motor(1/2 hp  2850-3450 RPM)

28. 10-705043-002 Cooling Fan

10-705043-003 Fan Cover

N.A. = No Longer Available

Ball Accelerator



September 2006 5L

Ball Accelerator

1

2

3

4

4

5

5

6

6

7

7

8

8

9

10

11

12

13

14

14

15
16

17

19

20
21

22 23

24

25

26

27

28

18

30

31

32

33



6L September 2006

Index
No. Part No. Description
1. 61-860028-000 E-Z Ball Duster Apron
2 12-502442-000 Ball Duster Frame

29-088557-000 Wiper Frame Assembly, See Note
29-088559-000 Assembly
29-203256-000 Frame Holder

N.A. Frame Holder
3. 12-802059-003 Motor (1/4 hp  1425-1725 RPM)
4. 11-191012-001 Flat Washer (5/16)
5. 11-001262-001 Hex Head Cap Screw (5/16-18 x 3/4")
6. 11-413051-000 Adapter Bearing Flange
7. 11-413001-000 Ball Bearing
8. 12-502613-000 Hub
9. 11-101208-001 Set Screw (5/16-18 x 3/4")

10. 53-530060-000 Rubber Hub and Tire Assembly
90-520060-000 Urethane Ball Wheel Assembly

11. 11-195015-001 Lockwasher (5/16)
12. 12-502611-000 Drive Shaft
13. 11-050006-000 Woodruff Key
14. 12-100187-009 Square Key
15. 11-170009-001 Hex Nut Nylock (5/16-18)
16. 12-502602-000 Booster Frame
17. 10-750619-000 Cable Assembly - 3 COND., 18 AWG, 2' 2"
18. 11-611011-000 Large Strain Relief Bushing
19. 11-615502-000 Toggle Switch
20. 11-195014-001 Lockwasher (1/4)
21. 11-081007-001 Hex Washer Self Tapping Screw (1/4 x 3/8")
22. 12-750033-000 Box Mounting Receptacle
23. 11-017564-001 Round Head Slotted Cap Screw
24 12-502335-000 Control Box Assembly

12-502336-010 Control Box
25. 11-611009-000 Small Strain Relief Bushing
26. 12-862830-000 Relay
27. 10-621055-000 Key - 3/16 SQ. X 1 1/8 LG.
28. 10-510701-000 Sheave (8")

10-510704-000 Sheave (9")
29. 10-510702-000 Sheave (2.3")

10-510703-000 Sheave (2.7")
30. 11-170011-001 Hex Nut Nylock (3/8-16)
31. 11-191014-001 Flat Washer (3/8)
32. 11-190014-001 Flat Washer (3/8)
33. 11-190522-001 Plain Washer
34. 11-001348-001 Hex Head Cap Screw (3/8-16 x 1-1/2")
35 11-007348-000 Flat Head Socket Cap Screw (3/8-16 x 1-1/2")
36. 11-001345-000 Hex Head Cap Screw (3/8-16 x 1-1/8)
37. 12-352566-000 Bracket
38. 11-001263-001 Hex Head Cap Screw (5/16-18 x 7/8")

N.A. = No Longer Available

Note: Order Part 29-088557-000

Ball Booster



September 2006 7L

1

2

3

4

5

6

6

6

6

7

8

9

10

5

12

13

14

15

16

17

18

19

20 22
21

24

26

27

28

29

25

17

17

7

30
31

32
33

34

30

31 30
31

32

31

35

36

37

40

11

38

Ball Booster



8L September 2006

Index
No. Part Number Description
1. 10-421901-000 Flanged Oilite Bearing
2. 12-502134-000 Y-Switch Shaft
3. 11-354002-001 Groove Pin
4. 12-502100-000 Switch Track Assembly
5. 12-502157-002 Shim

12-502157-003 Shim
12-502157-004 Shim

6. 12-502131-000 Y Switch Stop Bar
7. 11-170009-001 Hex Nut Nylock (5/16-18)
8. 11-001264-001 Hex Head Cap Screw (5/16-18 x 1")
9. 12-502155-000 Y-Switch Spacer

10. 12-502328-000 Plate Assembly
11. 12-502154-000 Y-Switch Bumper (Pull-Thru)
12. 90-502153-000 Nylon Y-Switch

12-502159-000 Y-Switch Assembly
13. 11-190514-001 Flat Washer
14. 11-195016-001 Lockwasher (3/8)
15. 11-001348-001 Hex Head Cap Screw (3/8-16 x 1-1/2")

11-001350-001 Hex Head Socket Cap Screw (3/8-16 x 1-3/4")
16. 11-190014-001 Flat Washer (3/8)
17. 11-170011-001 Hex Nut Nylock (3/8-16)
18. 11-190018-001 Flat washer (1/2)
19. 12-502156-000 Plate
20. 11-170007-001 Hex Nut Nylock (1/4-20)
21. 12-502166-000 Stop Bracket
22. 11-001183-000 Hex Head Socket Cap Screw (1/4-20 x 7/8")
23. 11-230003-001 “X” Washer (3/16)
24. 12-502192-000 “Y” Switch
25. 11-001950-001 Hex Head Socket Cap Screw (3/8-16 x 1-1/2")
26. 12-502194-000 Spring Washer
27. 12-502199-000 Clutch Plate Assembly
28. 12-502195-000 Thrust Bearing
29. 10-190019-000 Nylatron Washer
30. 11-483017-000 Needle Roller Bearing (11/16 I.D. X 7/8 O.D.)
31. 10-386239-000 Spacer
32. 12-502196-000 Pivot Shaft
33. 11-345264-001 Roll Pin (5/32 x 1-1/4")
34. 11-345263-001 Roll Pin (5/32 x 1-1/8")
35 11-530024-000 External Retaining Ring (.640 I.D.)
36. N.A. Headed Spirol Pin
37. 12-502187-000 Torsion Spring
38. 12-150130-005 Spring Wheel
39. 11-001267-000 Hex Head Socket Cap Screw (5/16-18 x 1-3/8")
40. 12-502183-000 Rear Stop
41. 12-350167-000 Nut Retainer
42. 11-170009-001 Hex Nut Nylock (5/16-18)

N.A. = No Longer Available

Center Ball Return "Y" Switch



September 2006 9L

1

2

3

4
56

7

8

11

9

9

10

12

13

14

15

16

17

18

1

19

20

22
21 23

23

25

26

24

32

33

3429

35

29

37

36

38
30

31

30

29

28

27

40 39

41

42

Center Ball Return "Y" Switch



10L September 2006

Index
No. Part Number Description

1. 12-502105-000 Ball Track Assembly

(Curved)

2. 11-001355-001 Hex Head Cap Screw

3. 11-190522-001 Plain Washer

4. 11-170011-001 Hex Nut Nylock (3/8-16)

5. 12-502140-000 R.H. Track Brace

6. 11-125104-001 Hex Nut (3/8-16)

7. 12-502100-000 Switch Track Assembly

8. 12-502132-000 Rod

9. 12-502131-000 Y Switch Stop Bar

10. 11-125253-001 Hex Jam Nut (5/16-24)

11. 11-599001-000 Turnbuckle

(5/16-24 RH/LH X 5-1/4)

12. 12-502143-000 Rod

13. 10-690001-000 Ball Joint Assembly

14. 11-001186-000 Hex Head Cap Screw

(1/4-20 x 1-1/4")

15. 11-001272-001 Hex Head Cap Screw

(5/16-18 x 2")

16. 12-502133-000 Ball Trip

17. 11-421110-000 Flanged Oilite Bearing

18. 10-386077-000 Spacer (5/16 x 1-9/32)

19. 11-190012-001 Flat Washer - SAE (5/16)

20. 11-170009-001 Hex Nut Nylock (5/16-18)

21. 12-502142-000 Trip Rod

22. 12-502115-000 Ball Track Assembly

23. 12-502139-000 L.H. Track Brace

24. 12-502162-000 Fence Assembly

25. 34-082132-000 Rubber Roller Assembly

26. 12-503138-000 Ball Stop Bracket

27. 12-502136-000 Hook

28. 12-502167-000 Tension Spring

29. 10-376001-000 Spring Wheel

30. 12-502145-000 Washer

31. 11-001276-001 Hex Head Cap Screw

(5/16-18 x 3")

32. 11-001185-001 Hex Head Cap Screw

(1/4-20 x 1-1/8")

33. 11-345408-001 Roll Pin (1/4 x 3/4")

34. 11-190010-000 Flat Washer (1/4)

35 12-502153-000 Stop

36. 11-170007-000 Locknut (1/4-20)

37. 12-502151-000 Block

38. 12-502150-000 Pivot Bracket

39. 11-170009-000 Lock Nut

40. 10-390001-000 Ball Joint Assembly

Index
No. Part Number Description
41. 11-107068-000 Machine Screw - R. Hd. (8-32 x 3/4")

42. 11-430037-000 Ball Bearing

43. 11-345520-000 Roll Pin (3/8 x 2")

44. 12-502114-000 Tension Spring

45. 12-502152-000 Bracket

46. 10-386091-000 Spacer

47. 11-191014-001 Flat Washer (3/8)

48. 11-001342-001 Hex Head Cap Screw (3/8-16 x 3/4")

49. 11-001344-001 Hex Head Cap Screw (3/8-16 x 1")

50. 11-170004-000 Locknut

51. 11-001355-000 Hex Head Cap Screw

(3/8-16 x 2-3/  4")

52. 11-190522-000 Washer (13/32)

53. 10-386078-000 Spacer (1/4 x 7/8")

54. 11-191014-000 Washer (3/8)

55. 11-008189-000 Cap Screw - F. Hd. Soc.

56. 12-402436-000 Ball Track Mounting Plate

57. 12-252091-000 Bearing

58. N.A. Support Order (12-862180-000)

59. 12-252090-000 Bumper

60. 12-402425-000 Support Brace

61. 11-387264-002 Rolled Spacer (5/16 x 1")

62. 12-862180-000 Support Arm Assembly

63. 11-125102-000 Hex Nut (5/16-18)

64. 11-195015-001 Lockwasher (5/16)

65. 12-502137-000 Spring Post

66. 10-386080-000 Spacer

67. 10-386082-000 Spacer (13/32 x 5/16)

68. 11-001190-001 Hex Head Cap Screw

(1/4-20 x 1-3/4")

69. 12-502138-000 Ball Stop Bracket

70. 10-435501-000 Hex Shoulder Screw - 25/64 X 7/8

71. 11-001350-000 Hex Head Cap Screw

(3/8-16 x 1-3/4")

72. 11-195006-000 Lockwasher (#6)

73. 11-013020-000 Pan Head Slotted Machine Screw

(6-32 x 1/4")

74. 53-100248-000 Clip

75. 53-100247-000 Mercury Switch Assembly

76. 11-421111-000 Flanged Oilite Bearing

77. 12-150158-017 X-Washer Pin

78. 10-386076-000 Spacer (3/8 x 1-1/32")

79. 11-230001-000 “X” Washer (1/8)

N.A.= No Longer Available

Center Ball Return



September 2006 11L

Center Ball Return

1

2

3

5

6

25

26

27
28

6

7

9

10

11

12

13

16

13

17

18

17
19

20

21

22

23

24

8

49

4

4

51

52

47

4

51

52

4

48

47

2

3

55

52

57

564

54

4

58

60

15

61

63

64

63 62

31

32

35

34

36

34 1917

46
33 45

44

4319
39

4133
37

25

66
36

74
72 73

75

76

4

54

77

36

14

68

69

78

79

29

8

13

5019
39

50

30
42

30
67

4
27

30
41

65

30
40

296771

70
68

34

53
57

67

15

59


